



LAB N° 0143 L

To FIDIVI Tessitura Vergnano spa
Regione Masio, 19 bis
10046 POIRINO (TO)

Attn of Sig. M. Fullin

TEST REPORT			Test N. 7786	date 19/04/2021	Pag. 1/1
<u>Sample identification</u>		Date of arrival 08/03/2021	Sample id 21.00121.02		
Article : NABUCCO		Sample reference			
Test start 14/04/2021	Test end 19/04/2021	ABRASION			
Test method : UNI EN ISO 12947-1:2000 + EC 1-2010 + UNI EN ISO 12947-2:2017 Textiles. Determination of the abrasion resistance of fabrics by the Martindale method. Determination of specimen breakdown Apparatus : MARTINDALE Material : Standard Abradent Fabric SM 25 Load : 12Kpa (nominal pressure) Felt : Woven felt Pilling : The possible pilling created during the test is cut RESULTS Breaking point: > 150000 Sample 1: > 150000 Sample 2: > 150000 Sample 3: > 150000					
Notes		Signatures The operator (p.i. Federica Bozzo) The Laboratory Director (Ing. Alberto Canova)			

Sample acclimatization and test conditions are those provided by reference regulations. Measures and test results are exclusively reported to the tested sample, as provided by customer, and they do not constitute product approval. Sampling by customer. Material sent to us for testing activities will not be kept for more than 40 days, unless otherwise requested by customer. Sample identification data are provided by customer and BQT declines all responsibility. Partial reproduction of this report must be authorized with a signed letter by BQT.

END OF TEST REPORT